

# 18oz BLOCKOUT BANNER

## Fire Certificate

REPORT # : H216-09-17509-04  
 SAMPLE RECEIVED DATE : 04-10-2009  
 TEST STARTED DATE : 04-10-2009  
 REPORT ISSUED DATE : 04-30-2009



**TEST CONDUCTED: FLAMMABILITY { NFPA 701 TEST METHOD 1 (2004)}**

### TEST RESULT:

SAMPLE NUMBER	WEIGHT (g)		WEIGHT LOSS (%)	AFTER FLAME TIME (s)	DRIP BURNS (s)
	ORIGINAL	AFTER			
1	31.9	29.2	8.5	0.0	0.0
2	31.9	28.8	9.7	0.0	0.0
3	31.9	28.7	10.0	0.0	0.0
4	32.1	29.4	8.4	0.0	0.0
5	32.0	29.6	7.5	0.0	0.0
6	32.1	29.1	9.3	0.0	0.0
7	32.2	29.2	9.3	0.0	0.0
8	32.0	29.0	9.4	0.0	0.0
9	32.0	29.4	8.1	0.0	0.0
10	32.0	29.3	8.4	0.0	0.0
<b>AVG</b>	<b>32.0</b>	<b>29.2</b>	<b>8.9</b>	<b>0.0</b>	<b>0.0</b>

Note - Conclusion: Based upon the results of the test report, the submitted sample meets the performance requirement as stated in NFPA 701 TEST METHOD 1 (2004).

#### PERFORMANCE CRITERIA FOR TEST 1:

<b>DRIP BURN(S)</b>	<b>WEIGHT LOSS (%)</b>	NO INDIVIDUAL SPECIMEN'S WEIGHT LOSS EXCEED THE MEAN VALUE PLUS 3 STANDARD DEVIATION 11.3 (STANDARD DEVIATION = 0.80)
<b>AVG: LESS THAN 2</b>	<b>AVG: LESS THAN 40</b>	

TEST WAS CONDUCTED ONLY IN THE ORIGINAL STATE BY THE CLIENTS REQUEST.